



NO. : 123-3/CQ

Date: 2024.01.18

CERTIFICATE OF QUALITY

TO :	
ASTM NO:	N-330
LOT NO :	02127/H-1,02146/H-1
PRODUCTION DATE :	2023.11.16,2023.12.22
PALLET NO :	02110745 to 02110747, 02112537 to 02112542
CONTAINER NO .	

ANALITICAL PROPERTIES	ASTM TEST METHOD	RESULT
IODINE NUMBER , mg/g	D 1510	82.2
DBP ABSORPTION , Cc/100g (Basis Absorptometer "C" type)	D 2414	102.3
SOLVENT DISCOLORATION , T%	D 1618	98.5
POUR DENSITY , Kg/m ³	D 1513	381
HEAT LOSS (AS PACKAGED) , %	D 1509	0.5
FINES CONTENT 125 Mesh , %	D 1508	5.6
SIEVE RESIDUE 325 Mesh , ppm	D 1514	120
SIEVE RESIDUE 35 Mesh ,ppm	D 1514	1
ASH (at 550 °C), %	D 1506	0.47
pH	D 1512	8
INDIVIDUAL PELLET HARDNESS (CN)(AVE-MAX)	D 3313	32-37